Limplicify

Attach quadramnt assembly to tractor with 3/87-16 x 3/4” capscrew,
318" lock washer and 3/8"-16 hex not.

SPECIFICATIONS SUBJECT TO CHANGE WITHCQUT NOTICE.

DUAL LIFT LEVER MFG. NO. 791

Attach front [Tt assembly ta It arm of tractor with
1/2713 % 1" capzcrew, 12'-13 hex nut, H8"-16 x 1-1/4"
capscrew, 38" lock washer ard 3/8”-16 hex nut.

NOTE:
Capscavws
must be
positioned
as Tustrated.

@ Artach lift lever assembly
to frant lift assembly with
12" washer and set collar.

1356 |

SER. FORM - 177905
PRIMNMTEDRQ IM LS A,



A

Ref. Part Mo. | Qty. Ref. Part No. | Qty.
Ho. Req. Description o, Rag. Desgription
1 157160 | 1 Lift Lever Assembly 12 720002 | 2 Lock Washer, 3/8°"
2 157166 | 1 Lift Lever Latch 13 17003 | 2 Hex Nut, Full, 3/8"-18
5 723007 | 1 Roll Pin, 3/8"-1" 14 174711 | 1 Frant Lift Lever Assy.
4 157167 | 1 Latch Red 15 715138 | 1 Hex Capscrew, 1/2"-13x 1"
5 722001 11 Cotter Fin 16 717521 | 1 Center Lock Jam Mut, 1/2':13
6 154226 | 1 Spacer 17 705016 | 1 Hex Capstrew,
¥ 152006 | 1 Spring 3/8"-16 x 1-1/4" 1g.
8 154227 | 1 Thumb Button 18 720002 | 1 Lock Washer, 3/8"
9 156209 | 1 Handle Grip 19 L7003 | 1 Hex Nut, 3/8""-16
0 L, 174718 | 1t Quadrant Assemnbly 20 aoz1oin} 1 Set Collar
;illll £, Tesa0d | 2 Hex Capscrews, 21 713502 | 1 Set Serew, 5/167-18 % 144" lg.
S I8"16 x 314" 1g. 22 719004 | 1 Flain Washer, 12"




DUAL LIET LEVER KIT MFG. NO. 781

TG FIT EARLY MODEL TRACTORS

|

HOTE: FOR 1968 MODEL TRACTORS & LATER
4. Flace the Lift lever assembly on the Lift lever shafi and

sacure with the 5/16-13 2 5/8™ 1g. capscrew, 5716 lockwasher and -

5716 plain washer,

B, For uze with “Front-Mounted™ equipmsnt, attach the
freme lift rod, X" —page 2, to the mountdng hols in lift lever
amsambly and setura with spritg elip.

fi. For usa with “Centar-Mounted™ equipment, use the lift
lever, “T" —page 2, for attaching equipment to Lift lever asstmbly.
Asgerable the Lift Iever bo the inside flat face of the Lift leyer
assembly with a 3/8—16 x 78" Ig. hex capmorew, 3f8" lnckwasher,
and 3f8—16 hex nut a5 shown on page 2.

Figure |

1. On the right hand side of the tracter freme, lomte a
mounting hole, Mo, 1-Fig. 1, abawe tha Lift lever shaft and at the
upper edge of the tractor frame, Attach the nut retainer, Ho.
2—Fig. 1, at this point, with the nut on the ineer surface of the
frame as shown.

2 Remoyve the 2 hex capscrews from each side, Mo, 3—-Fig. 1,
aof the lift lever shait and meuwnt the quadeant assembly, Mo,
4—Fig. 2, to the side of the tractor frame as shewrn in Fiquee 2,
using the 2 hex capstrows proviously removed, Insett a hex
capserew, 5/16-18 x 374" 1. SAE Grade 5, and 5/ 14 lock washer
into the upper mounting hels.of quadrant and tighten into the nut
ratainer installed during svep 1.

HOTE: FOR 1967 MODEL TRACTORS & EARLIER

3. Flape the spacer, “F" —page 2, within the hole in the end
of the lift lever azembly, “E™ —pags 2, and position a washer,
™3" _page 2, on each side of the spacer. Insert a hex tapsorew
Fr6—1d x 1147 iy, “F° —page 2, with lock washer, through tha
waghers and =pacer and attach rhe Bt lever assernbly to the end of
the 1ift lever shaft, Refer to WMo, 5—Figs. 1 & 2. Tighten the hex
capeeTew securely.

Figura 2




——
—

e
B

e —— .

_:
!
!

AT

FOR USE ON 1967
NND EARLIER
MODEL TRACTORS

Ref,
Letter

Part
Mo,

Disperiplion

PN HEACHONOUEE N RoIOM@yars

157163
T18020
720001
716045
157180
15768
719002
FR0006
5012
137166
FAI00OT
157167
Faao0l
154226
152004
154227
156209
197173
720002
T1T005
05031
107044
B151045
T0S03%
157160

Quadrant Sssembly, RH.

Hut Retainer

Lock Washer, 5/ 16!

Capserew, Hex, 57167 18 x 3% 1., SAE Grade 5
Lift Lawver Ascermnbly, B.H.

Spacer

Washer, Blain, 5/16"

Lock Washer, 7/14™

Hex Capsveew, 3H167-18 = 58" 1g.
Lift Lever [atch

Foll Fin, 3/8" x 17

Latch Rod, %.H.

Cotter Fin, 3327 = 34" 1g.

Spaver

Spring

Thumb Button

Handle Grip

Life Lever

Lock Wazher, 58

Hex Nut, Full, 3/5"— 16

Hex Capacrew, 508" - 16 % 73 Iy
Front Lift Rod

Spring Clip

Hex Capocrew, 7A16™- 14 x 1'4" Ig.
Yiasher, Plain, 77167




